




























































































© BRP-Rotax
ILLUSTRATED PARTS CATALOG

15 REPAIR TOOLS

ITEM# STATUS PART# DESCRIPTION

  
  

D
D

2

01 277381 FIXATION TOOL FOR CRANKSHAFT
For blocking the crankshaft

1

02 676022 INSERTION JIG
For oil seal of hollow shaft

1

03 676030 INSERTION JIG
For needle bushing of E-starter

1

04 676021 INSERTION JIG
For oil seals of waterpump shaft

1

05 676035 INSERTION TOOL
For installation of piston pin circlips

1

06 676202 FIXATION TOOL ASSY. DD2
For blocking the starter gear

For engine version no. Diecast

1

07 877930 TRESTLE SUPPORT 1

08 676052 FIXING PLATE FOR ENGINE
For ROTAX engine types FR 125 MAX / 125

MAX DD2

1

09 251680 SPRING HOOK
For exhaust springs

1

10 276052 CRANKSHAFT REPAIR JIG 1

11 276016 PULLER ASSY. 1

12 276070 ASSEMBLY TOOL BELLOW SPRING EXHAUST V. 1

13 676110 WRENCH ADAPTER 11/8 1

14 297041 ROTAX-SEAL WITH BARCODE BLACK
With registered serial no.

For authorised distributors only

1

15 276110 ROTAX SEAL CALLIPER
For authorised distributors only

1

16 297240 ENGINE IDENTITY CARD
For authorised distributors only

1

ETL2175 : DD2 Page 44

February 24, 2025



© BRP-Rotax
ILLUSTRATED PARTS CATALOG

16 SCRUTINEERING TOOLS

ETL2175 : DD2 Page 45

February 24, 2025



© BRP-Rotax
ILLUSTRATED PARTS CATALOG

16 SCRUTINEERING TOOLS

ITEM# STATUS PART# DESCRIPTION

  
  

D
D

2

01 277390 COMBUSTION CHAMBER INSERT TEMPLATE 1

02 277402 EXHAUST PORT HEIGHT TEMPLATE 1

03 277030 EXHAUST VALVE GAUGE 1

04 277400 CONTROL TEMPLATE CARBURETOR VHSB34 1

05 N 277404 EXHAUST PORT HEIGHT TEMPLATE 1

06 N 277032 EXHAUST VALVE GAUGE 1

07 N 277406 PICKUP SENSOR HOLE GAGE 1

08 277391 GAUGE CRANKSHAFT 1

09 580132 TIN WIRE 3 MM-100 GR 1

10 580130 TIN WIRE 2 MM-100 GR 1

11 676034 FITTING MANDREL VENTURI 1

12 281920 JET GAUGE SET 0.45 - 1.50 MM 1

13 276233 ECU tester
For Dellorto ECU

1

14 276231 WIRING HARNESS TESTER 1

ETL2175 : DD2 Page 46

February 24, 2025



© BRP-Rotax
ILLUSTRATED PARTS CATALOG

17 REAR TIRE PROTECTION SYSTEM

ETL2175 : DD2 Page 47

February 24, 2025



© BRP-Rotax
ILLUSTRATED PARTS CATALOG

17 REAR TIRE PROTECTION SYSTEM

ITEM# STATUS PART# DESCRIPTION

  
  

D
D

2

01 281570 REAR TIRE PROTECTION SYSTEM ASSY. MOD.05
Ill. no. 1-12

1

01 660600 REAR BUMPER 4

02 570060 REAR FENDER TUBE 40X3.7X550 2

03 570120 DISTANCE WASHER 52X4 2

04 241503 ALLEN SCREW ISO 4762 - M6x80 - 8.8 2

05 241342 HEX. SCREW ISO 4017 - M8X35 - 10.9 4

06 627960 WASHER 8/25/1.8 4

07 942031 LOCK NUT DIN 985-M8-8.8 4

08 440751 ALLEN SCREW W. ROUNDED FLANGE HEAD M6X16 2

09 233130 ANTIFRICTION BUSHING 4

10 570056 TYRE PROTECTION ROLLER 50X4.6X178 4

11 570080 SPRING ELEMENT 4

12 842041 LOCK NUT M6 - 6.6 4

ETL2175 : DD2 Page 48

February 24, 2025



© BRP-Rotax
ILLUSTRATED PARTS CATALOG

18 ACCESSORIES

ETL2175 : DD2 Page 49

February 24, 2025



© BRP-Rotax
ILLUSTRATED PARTS CATALOG

18 ACCESSORIES

ITEM# STATUS PART# DESCRIPTION

  
  

D
D

2

01 276103 DIGITAL TIRE PRESSURE GAUGE 1

02 581381 DIGITAL HOURMETER ROTAX 1

03 581387 SYRINGE 50 ML 1

04 276220 JET HOLDER ROTAX 1

05 282142 FOLDABLE BOX 312X245X360 1

06 N 259800 ROTAX TRAX DEVICE 1

ETL2175 : DD2 Page 50

February 24, 2025



© BRP-Rotax
ILLUSTRATED PARTS CATALOG

19 SERVICE PRODUCTS

ETL2175 : DD2 Page 51

February 24, 2025



© BRP-Rotax
ILLUSTRATED PARTS CATALOG

19 SERVICE PRODUCTS

ITEM# STATUS PART# DESCRIPTION

  
  

D
D

2

01 897651 LOCTITE 243 BLUE. 10 CC.
Illustration letter B

1

02 899788 LOCTITE 648 GREEN. 5 CC
Illustration letter C

1

03 297438 LOCTITE ANTI SEIZE 8151 400 ML
Illustration Letter E

1

04 897330 LITHIUM-BASE GREASE. 250 GR..
Illustration letter I

1

05 899564 GREASE  KLUEBER ISOFLEX TOPAS NB 52
Illustration letter W

1

ETL2175 : DD2 Page 52

February 24, 2025










	1  CRANKCASE, DRIVETRAIN, GEARBOX
	2  CYLINDER
	3  E-RAVE SYSTEM
	4  CENTRIFUGAL CLUTCH, PRIMARY BALANCE DRIVE
	5  SHIFTING MECHANISM, TRANSMISSION
	6  ELECTRONIC COMPONENTS
	7  BATTERY, BATTERY CHARGER
	8  WIRING HARNESS
	9  CARBURETTOR, CARBURETTOR ACCESSORIES
	10 RADIATOR, RADIATOR ACCESSORIES
	11 INTAKE SILENCER, AIR FILTER
	12 EXHAUST SYSTEM
	13 EVO UPGRADE KIT IGNITION
	14 EVO UPGRADE KIT E-EXHAUST VALVE
	15 REPAIR TOOLS
	16 SCRUTINEERING TOOLS
	17 REAR TIRE PROTECTION SYSTEM
	18 ACCESSORIES
	19 SERVICE PRODUCTS

